HERMAN

Name | Cordless Jigsaw Mark | HERMAN
Type AXJS-1801 Valid 1.1.2023
Exploded Wiew Version | 6002360 | page 1/4




HERMAN

Item no. Part no. Description Q'ty RSP (EA) Remark

1 2111760 REVERSE KNOB 1

2 2075138 RUBBER DAMPER 1

3 2405156 +PAN HD TAP S & PW(M4*18) 9

4 2030783 B/LEVER HINGE PIN 1

5 2418179 TORSION SPRING 1

6 2040274 CLAMP LEVER 1

7 2400556 +TRUSS HD M/C SCREW(M4*34) 1

8 2030843 PROTECT WIRE 1

9 2406202 SCREW(+TRUSS HD,M/C,M4*8) 2

10 2418182 RETAINING S-RING 1

11 2111733 FAN GUIDE 1

12 2404118 +PAN HD M/C SCREW (M4*10) 2

13 3109479 ORBITAL SUB ASS'Y 1

14 2400574 +FLAT HD M/C SCREW (M4*10) 4

15 2111731 LOCK LEVER ASS'Y 1

16 2040273 BASE 1

17 2200333 BASE LOCK 1

18 2050763 BOLT WASHER 1

19 2111739 DUST COLLECTOR 1 5

20 2400573 LOCK BOLT (M5*20) 1

21 2050764 BASE PLATE 1

22 2111730 BASE COVER 1

23 2111732 SPLIT GUIDE 1 5

24 2050766 GEAR COVER PLATE 1

25 2050768 CONNECT PLATE 1

26 2200335 COUNTER WEIGHT 1
Name | Cordless Jigsaw Mark | HERMAN
Type AXJS-1801 Valid 1.1.2023
Part List Version | 6002360 | page 2/4




HERMAN

Item no. Part no. Description Q'ty RSP (EA) Remark

27 2050770 2ND WASHER 2

28 2418173 GASKET 1

29 2030836 PARALLEL PIN(®4*12.6) 1

30 2050773 FINAL GEAR WASHER 1

31 2418184 RETAINING C-RING(ID 6.5) 2

32 2418180 RETAINING C-RING(ID 5.6) 1

33 2404120 +PAN HD M/C SCREW (M4x14) 4

34 7701853 NAME PLATE(EN) 1

Cc1 2200343 CLAMP ASS'Y 1

Cc2 2418181 RETAINING S-RING(OD 13.5) 1

Cc3 2418174 CLAMP SPRING 1

ca 2200339 CLAMP HOLDER 1

C5 2200340 CLAMP LOCK 1

H1 2111736 HANDLE(L) 1

H2 2111735 HANDLE(R) 1

H3 2070158 RUBBER DAMPER-M 2

H4 7739858 SIDE LABEL(H-SERIES) 2

Gl 2040270 GEAR COVER FRONT 1

G2 2050765 SLIDER WAY 1

G3 2418178 SLIDE SPRING 2

G4 2200334 SLIDER GUIDE A 1

G5 2040272 SLIDER GUIDE C 1

G6 2200336 SLIDER GUIDE B 1

G7 2400568 SCREW(M4*8) 8

gl 3109476 GEAR COVER REAR ASS'Y 1 5

g2 2030835 ROLLER PIN 1
Name | Cordless Jigsaw Mark | HERMAN
Type AXJS-1801 Valid 1.1.2023
Part List Version | 6002360 | page 3/4




HERMAN

Item no. Part no. Description Q'ty RSP (EA) Remark

g3 2050767 ROLLER GUIDE 1

g4 2111734 WIND ROD 1

g5 2030834 ROLLER SUPPORT PIN 1

g6 2418186 RETAINING E-RING(ID 3) 2

R1 3250578 ROTOR SUB ASS'Y 1 5

Cs1 3210380 CONT+STATOR SUB ASS'Y 1 5

rl 3109478 ROLLER SUB ASS'Y 1

F1 3109480 FINAL GEAR SUB ASS'Y 1

f1 3109481 2ND GEAR SUB ASS'Y 1

Bl 3109484 BEARING CUP SUB ASS'Y 1
Name | Cordless Jigsaw Mark | HERMAN
Type AXJS-1801 Valid 1.1.2023
Part List Version | 6002360 | page 4/4




